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MM HYDRG-GEAR QY DESCRIPTRN M HYDRO—GEAR BTY DESSRPTIAN
Nl PART NO NO PART N0
1 50104 1 HOUSING, LOWER
2 70124 1 ASSEMALY, UPPER HOUSING 3B 50318 1 BOLT-5/18—24 X 1-3/4
1 UPPER HOUSING
1 | TRUNNIGN JOURNAL BEARING 4| 7D13s 1 | BRAKE ROTOR/STATOR KIT
3 | 90Qs000—0128 | 1 SEAL-LIP 4 | BRAKE STATGR
4 | 2003D16 1 RING—WIRE RETAINING 2 | BRAKE ROTOR
5 2003D52 1 RING—RETAINING 43 44130 3 WASHER-7/18 X 7/8 X .06D
&8 | 2003D43 1 REARING—SHAFT BALL 44| 70129 1 DIFFERENTIAL ASSEMBLY
8 | 50551 1 BEARING—THRUST 30X52X13 2 | AXLE SHAFT
9 | 2003pE7 1 SWASHPLATE—VARIABLE 1 727 DIFFERENTIAL GEAR
13 | 70331 1 BLOCK-CYLINDER ASS'Y. 3 | DIFFERENTIAL HOUSING
1 | BLOCK-CYLINDER 2 | 14T BEVEL GEAR
3 | PISTCN 2 | 10T PLANET GEAR
g PISTON SPRING 2 | RETANING RING
1« | 2003005 ; immﬁ'l'g\l WASHER 2 | DIFFERENTIAL LOCKING BALT
15 | 9008000-0126 | ! | SEAL-LIP 52 | 44875 2 | WASHER-3/% X 18 X 13
17 | 2000015 1 GUIDE—5LOT K
18 | 5044p 1 SHAFT—MOTAR 53| 45076 2 | SEAL- .75'X 1.25 X .250
19 | s0m52 1 | BEARING—THRUST 42XBBX16 581 Sooos 1| SHAFT-INFUT
23 | 70082 1 BLOCK—CYLINDER ASS'Y. g; 22317% zg ggg- 31//5;2;0XX?1—533
1 BLOCK-CYLINDER - — -
7 PISTON 59 50002 2 PIN— .5 QD X ,43 ID X .750
7 | PISTON SPRING 92| 2003014 1 SPRING, BLOCK
7 | PISTON SPRING WASHER 93| 2003017 1 WASHER, BLOCK THRUST
24 | 45074 1 | SEAL-LIP 10X25X7 96| 50133 1| HBUSHING, VENT
95 | 2003555 1 ACTUATOR—BYPASS g; g:g‘; 12 \SIEI?E-VE BEARING
28 0250 1 | KIT, CENTER SECTION
! 1 PLATE, BYPASS 99| 50941 2 SEAL, LIP ©.75X1,00X158
2 | QHEQGK PLUG ASSEMBLY m | 50108 1| VENT
1 CENTER SECTION 154 44142 1 CASTLE NUT, 5/16-24
1 DU BEARING 135 4410 1 COTTER PIN
3 BOLT, 3/B-24 X 2.5 13B 50431 1 COMPRESSION SPRING
- - ]I ngll_-llhll_w 22342)(18.1 X .67 140 | 50269 1 HEX, NUT 5/16—24
78 | 50007 1 | RING—RETAINING 148 50928 1] SEALANT
29 | 448772 7 | WASHER-28X35X1 149 770z 2QW-50 OIL
30 | 706BO 1 KIT, BYFASS PLATE 15| 70312 1 SEAL KIT
34 | 44964 1 | CIL FILTER ELEMENT 151 | 50418 1| OREASE
35 50126 1 ARM—BYPASS
36 | 44870 1 | RING—RETAINING
a7 23710 1 ARM—ACTUATING
38 | 44881 2 | FIN-ACTUATING
F=
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